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North of Tyne 

Area Prescribing Committee 
 

Summary of decisions made regarding new product requests considered at a meeting of the 
Committee on Tuesday 13th November 2012. 
 
Classification of products: 
R = ‘RED’ drugs for hospital use only 
A = ‘AMBER’ drugs suitable for use under Shared Care arrangements 
B = ‘BLUE’ drugs initiated in secondary care where an information sheet for GPs is recommended 
T = ‘RED’ drugs used in Tertiary Care only. 
 

Product Decision Comments/notes 
 Approved Refused Deferred  

1) Requests deferred from previous meetings 

Tadalafil – post 
radical 
prostatectomy 

  √ 
 

Awaiting further information 

Infratini Peptisorb®   √ 
 

Awaiting further information 

Follitropin alfa 
(Gonal – F®) 

  √ 
 

Awaiting further information 

2) New Requests 

Fluenz® √ 
 

  Fluenz is a live attenuated influenza vaccine that is 
administered by a nasal spray. The DoH Green 
Book states that Fluenz  is the preferred vaccine for 
children aged two to less than 18 years in clinical 
risk groups except those with certain 
immunodeficiencies (see contraindications), with 
severe asthma (British Thoracic Society and 
Scottish Intercollegiate Guidelines Network (BTS 
SIGN) step 4 or above), active wheezing at the time 
of vaccination or when pregnant (see precautions). 
However, supplies of this vaccine for the 2012/13 
influenza season will be limited. 
Decision: Fluenz nasal spray should be added to 
the Formulary, for use in line with DoH guidance. 

Palifermin   √ 
R 
 

Palifermin is a recombinant form of human 
keratinocyte growth factor (KGF). It has been 
requested for the prevention of mucositis post 
HSCT in SCIDs (severe combined immune 
deficiency) patients. It is unlicensed for this 
indication and in children. In adult patients studies 
have shown that it prevents / decreases the severity 
of mucositis reducing the need for parenteral 
nutrition and opioids. It may also reduce the severity 
of acute Graft versus Host disease (aGvHD).  There 
is currently no alternative preventative intervention 
for oral mucositis. 
Decsision: The committee was minded to 
recommend approval but clarification was required 
as to whether other SCIDs centres are using 
palifermin and, if so, what experience had been 
gained by using palifermin for this indication. 
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Product Decision Comments/notes 
 Approved Refused Deferred  
Tafluprost  √ 

 
  Tafluprost is the first preservative free (PF) 

prostaglandin analogue in its class. It has been 
requested for the treatment of open angle glaucoma 
and ocular hypertension in children who are 
intolerant to preserved eye drops although it is not 
licensed for use in children. Tafluprost has been 
shown to be non inferior to other, more established 
prostaglandin analogues. It is anticipated that by 
improving patient tolerability, it will result in an 
increase in patient compliance thereby reducing the 
need for surgery. 
Decision: Approved 

The request for tafluprost was approved for use in 
children and adults. It was recognised that the 
clinical case was equally justified in a similar adult 
population. 
It will be initiated by specialists only and should be 
used third line after preservative containing 
latanoprost and preservative free timolol. The 
ophthalmologists must clearly document that signs 
and symptoms of preservative intolerance/allergy 
have been demonstrated in their patient prior to 
initiation. Use should be audited in 12 months.  

3) New formulations & extensions to use 

Cinacalcet – 

Primary 
hyperparathyroidism 

√ 
A 

  Cinacalcet is currently included in the Formulary for 
primary hyperparathyroidism as a bridging agent to 
surgery and is classified as a red drug. The 
committee has now been asked to consider it for 
use in patients with primary hyperparathyroidism for 
whom parathyroidectomy is indicated, but in whom 
parathyroidectomy is either not clinically appropriate 
or is contraindicated. This is an extension of the 
current NICE recommendation. Concerns were 
raised that this is an expensive treatment option 
that if made available, could potentially be used first 
line instead of a simple surgical option. 
Decision: Approved as an Amber drug for use in 
patients with primary hyperparathyroidism for whom 
parathyroidectomy would be indicated based on 
serum calcium levels, symptoms and end- organ 
damage, but in whom parathyroidectomy is either 
not clinically appropriate or is contraindicated. 
Approval is subject to the production of an agreed 
Shared Care Protocol documenting the strict 
parameters for use and clearly documenting the 
reason as to why surgery is not an appropriate 
treatment option for the particular patient. Primary 
care monitoring requirements will be clearly stated 
within this protocol. 

Cinacalcet – 

Secondary 
hyperparathyroidism 
in ESRD. 

  √ 
 

The renal team have requested that Cinacalcet is 
changed from red to amber for patients requiring 
haemodialysis. 
Decision : Deferred pending further information 
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Product Decision Comments/notes 
 Approved Refused Deferred  
Botulinum Toxin 
A – Paediatrics u 

√ 
See 

Notes 
R 
 

  Botulinum toxin A is currently included in the 
Formulary (for adult patients) for the treatment of 
overactive bladders in patients who have failed to 
respond to conservative treatment. This is an 
unlicensed indication. It is also approved for the 
treatment of chronic anal fissures. It has been 
requested for use in these indications in paediatric 
patients. Evidence to support its use in paediatrics 
is limited to small case series. Botulinum toxin 
usually has an action of 3 – 6 months, and the 
recurrence of anal fissure is less easy to predict and 
is more likely to recur following constipation. 
Studies have shown that in adults, recurrence 
occurs at 3 – 30 months. 

 
Decision:  
 
Anal fissures – the request should be approved. 
There must be documented informed consent from 
patients/carers.  
 
Bladder dysfunction – Deferred until data can be 
provided on treatment outcomes for patients in 
whom this treatment has already been tried and the 
provision of a clear treatment pathway.  

Mexiletine – 
Myotonic 
dystrophy u 

 √ 
 

 Mexiletine is an orally active antiarrhythmic agent 
that was previously marketed in the UK for the 
treatment of ventricular arrhythmias. It was 
withdrawn in 2008 due to lack of demand and is 
now available as an unlicensed product. Myotonic 
dystrophy type 1 (DM1) is a progressive condition 
causing muscle weakness, myotonia, cataract or 
diabetes and cardiac disorders. The committee 
noted that the supporting data for use in this latter 
indication was poor. 
Decision: Refused 

Trichloroacetic 
acid 50% u 

 √ 
 

 The BASHH guidelines recommend 80-90% TCA 
for genital warts. A request for 50% has been 
submitted on the grounds that it is anticipated to 
cause less patient discomfort and is a safer 
treatment choice for the penis. There is no evidence 
to support the claim that it will cause less pain and 
still be as effective as the higher treatment 
strengths. The committee was concerned that this 
proposal was contrary to national guidance. 
 
Decision: Refused 

4) Products considered by NECDAG and decisions endorsed by APC 

Clofarabine 
(Evoltra®)  
 

See 
notes   

  NECDAG – Considered 26.09.12 – Unable to fund 
through normal route for patients with refractory of 
relapsed AML who are non-responders to FLAG 
prior to allograft due to lack of evidence of cost 
effectiveness therefore considered for CDF. 
 
Rejected from Standard NHS Funding 
Approved from Cancer Drug Fund. 
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Product Decision Comments/notes 
 Approved Refused Deferred  
Everolimus 
(Afinitor®)  

See 
notes 

  NECDAG reviewed everolimus for this indication on 
26th September 2012 and concluded that 
everolimus in this indication does not meet the 
normal NHS Cost Effectiveness Criteria. 
 
Rejected  from Standard NHS Funding 
 

Approved  from Cancer Drug Fund (subject to 
ongoing review) for the treatment of hormone 
receptor-positive HER2 -ve advanced breast 
cancer, in combination with exemestane, in 
postmenopausal women with symptomatic visceral 
disease after recurrence or progression following a 
non-steroidal aromatase inhibitor. 

Everolimus 
(Afinitor®) 

See 
notes 

  NECDAG – Considered 26.09.12 – Unable to fund 
through normal route due to lack of evidence of cost 
effectiveness therefore considered for CDF. 
 
Rejected from Standard NHS Funding 
 
Approved from Cancer Drug Fund for the treatment 
of patients with unresectable or metastatic 
advanced pancreatic neuroendocrine tumours 
(PNETs), whose disease has progressed on or after 
treatment with VEGF-targeted therapy, as a 2nd 
line treatment option after somastostatin analogue 
therapy with the condition unable to give Sunitinib in 
succession.. A national audit must be undertaken 
within 12 months. 

Gemcitabine 
1000mg/m²  

See 
notes 

  There is a global shortage of pegylated liposomal 
doxorubicin (Caelyx). Caelyx is the NICE 
recommended second line treatment for women 
with partially platinum-sensitive, platinum-resistant 
or platinum-refractory advanced ovarian cancer. 
A phase 3 trial showed that gemcitabine has similar 
efficacy to caelyx (see below) and it would be a very 
appropriate replacement for it. 
 
Approved by NECDAG 26.9.12 

PEG Asparginase 
1000IU/m2 for 6 
doses  

See 
notes 

  Approved by NECDAG 26.09.2012  for ALL 

Rituximab in 
combination with 
bendamustine  

See 
notes 

  Approved for the use in combination with 
bendamustine for patients with either first line or 
relapsed Low Grade Non Hodgkins Lymphoma. 
Approved from NHS funding 
(Note an application for use in High grade NHL was 
considered and rejected) 

Rituximab in 
combination with 
bendamustine  

See 
notes 

  Refused for the use in combination with 
bendamustine for patients with either first line or 
relapsed High Grade Non Hodgkins Lymphoma. 
Rejected from NHS funding 

Rejected from Cancer Drug Fund due to lack of 
supporting evidence 

(Note an application for use in low grade NHL was 
approved) 
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Product Decision Comments/notes 
 Approved Refused Deferred  
Rituximab 
(Mabthera®) with 
Bendamustine 
(BR regimem) 

See 
notes 

  Approved for use in combination with bendamustine 
for patients with CLL not fit for FCR chemotherapy 
or for patients who relapse within 2 years of FCR 
chemotherapy and not fit for alemtuzumab 
(Campath®) 
Approved from NHS funding 

Rituximab + 
salvage 
chemotherapy  

See 
notes 

   
Approved by NECDAG 26.9.12 
for patients relapsing > 12 months post 1st line 
therapy with R-CHOP 

Rituximab – 
375mg/m2 weekly 
for up to four 
doses 

See 
notes 

  Approved by NECDAG 26.9.12 
For rising EBV viral copy numbers in patients after 
allogenic bone marrow transplant to pre-empt 
development of Post Transplant 
Lymphoproliferative disorders (PTLD) 
(An unlicensed indication ) 

5) Products considered by NETAG 

None to consider     

6) Products considered by NICE 

TA264 - Stroke 
(acute, 
ischaemic) - 
Alteplase 

 
√ 

 

  Approved in line with NICE TAG 

TA265-  Bone 
metastases from 
solid tumours - 
Denosumab 

 
√ 

 

  Approved in line with NICE TAG 

7) Appeals against earlier decisions by the APC 

Hyalofemme® √ 
 

  Decision: 

Hyalofemme is approved for restricted use for the 
relief of symptoms of atrophic vaginitis, in women 
who have had treatment for gynaecological 
malignancy and where topical estriol is not a 
treatment option. 
 

8) Miscellaneous decisions by the APC 

Octaplas® and 
Octaplas LG® 

√ 
 

  Pathogen reduced human Fresh Frozen Plasma 
(FFP) products are recommended by the DH for 
patients born after 1996. The two options available 
in the UK are methylene blue treated FFP (MB-
FFP) & Octaplas. There have been long term 
problems obtaining MB-FFB, and as a result solvent 
detergent FFP is required. Octaplas is licensed as a 
medicine, is already in use and is a cheaper 
alternative. 
Decision: Octaplas and Octaplas LG should be 
added to the Formulary 
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Product Decision Comments/notes 
 Approved Refused Deferred  
Vagifem 25 
microgram 
vaginal tablets 

√ 
 

  Vagifem 25 microgram tablets have been 
discontinued as the manufacturer has confirmed 
that studies have shown that the lower strength is 
equally efficacious. 
 
Decision: Vagifem 10 microgram tablets will be 
added to the Formulary as a replacement. 

Etravirine 200mg 
tablets 

√ 
 

  Etravine 100mg tablets are currently included in the 
formulary. Etravine 200mg tablets are cost 
equivalent. 
 
Recommendation: Etravine 200mg tablets should 
be added to the Formulary 

Methylene Blue √ 
 

  Proveblue is a 0.5% methylene blue product that is 
currently included in the Formulary. The committee 
has been asked to consider the replacement of 
Proveblue with a 1% methylene blue product called 
Aggutenent. This is licensed as a device as 
opposed to a medicine. 
Colleagues at NHCFT would prefer to use the 1% 
methylene product as there would be less wastage 
and it is considerably cheaper. The committee 
noted that Proveblue is a purer product compared 
Aggutenent. 
Decision: Aggutenent will be added to the 
formulary in addition to Proveblue. 

Nicotine 
Replacement 
Therapy Review 

√ 
See 

notes 

  A review of the current nicotine replacement 
products that are included in the Formulary has 
been undertaken.  
The following decisions are agreed: 

 
- Specify that Nicotinell is the 24 hour patch of 

choice (it is estimated that this could result in 
savings of up to £19,000 per annum) 

- Specify that Nicorette is the gum of choice 
(2mg/ 4mg) 

- Specify that Niquitin is the lozenge of choice 
(2mg/ 4mg) 

- Remove the 1mg lozenge. 
- Remove the nasal spray and replace with 

Quickmist (overall this may lead to modest 
savings) and potentially more significant 
savings if replaces some of the inhalator usage. 

- NRT products should be prescribed by brand to 
ensure the first choice products are supplied. 

- Given the lack of evidence to support one 
preparation, of a similar type over another, the 
range of products on the Formulary should be 
reviewed annually on the basis of cost and 
patient preference. 

 
 
 


